
CALIFORNIA REGIONAL WATER QUALITY CONTROL BOARD 
COLORADO RIVER BASIN REGION

73-720 Fred War ing Dr. #100 
Palm Desert ,  CA 92260

(760)  346-7491
Regional Board Websi te (https :/ /www.waterboards.ca.gov/colorador iver)

GeoTracker ID: WDR100027546 
WDID: 7B330809001

WASTE DISCHARGE REQUIREMENTS ORDER R7-2025-0015

ORDER INFORMATION

Order Type(s): Waste Discharge Requirements (WDRs)
Status: ADOPTED
Program: Non-15 Discharges to Land
Discharger(s): California Department of Corrections 

and Rehabilitation
Facility: Ironwood State Prison Wastewater 

Treatment Facility
Address: 19025 Wiley’s Well Road,  

Blythe, California 92225
County: Riverside County
APN(s): 879-040-006
GeoTracker ID: WDR100027546
[...]
CEQA ...........................................California Environmental Quality Act  
(Pub. Resources Code, § 21000 et seq.)

CEQA Guidelines........................Regulations for Implementation of CEQA  
(Cal. Code Regs., tit. 14, § 15000 et seq.)

DTSC ...........................................California Department of Toxic Substances Control

DWR .............................................California Department of Water Resources

GPD .............................................Gallons per Day

MCL[s] .........................................Maximum Contaminant Level[s] for Drinking Water 
under Title 22

mg/L .............................................Milligrams per Liter

MGD .............................................Millions of Gallons per Day

MRP .............................................Monitoring and Reporting Program

NPDES .........................................National Pollutant Discharge Elimination System

ROWD ..........................................Report of Waste Discharge

Title 22 .........................................California Code of Regulations, Title 22



WASTE DISCHARGE REQUIREMENTS ORDER R7-2025-0015 v 
CALIFORNIA DEPARTMENT OF CORRECTIONS AND REHABILITATION 
IRONWOOD STATE PRISON WASTEWATER TREATMENT FACILITY 
RIVERSIDE COUNTY 
GLOSSARY

GeoTracker ID: WDR100027546 
WDID: 7B330809001

Title 23 .........................................California Code of Regulations, Title 23

Title 27 .........................................California Code of Regulations, Title 27

USEPA .........................................United States Environmental Protection Agency

WDRs ...........................................Waste Discharge Requirements

WQO[s] ........................................Water Quality Objective[s]

(findings begin on next page)



WASTE DISCHARGE REQUIREMENTS ORDER R7-2025-0015 1 
CALIFORNIA DEPARTMENT OF CORRECTIONS AND REHABILITATION 
IRONWOOD STATE PRISON WASTEWATER TREATMENT FACILITY 
RIVERSIDE COUNTY

GeoTracker ID: WDR100027546 
WDID: 7B330809001

FINDINGS

The Colorado River Basin Regional Water Quality Control Board (Colorado River Basin 
Water Board) hereby finds as follows:

Introduction

1. This Order prescribes waste discharge requirements (WDRs) for California 
Department of Corrections and Rehabilitation (Discharger), which owns and 
operates the Ironwood State Prison Wastewater Treatment Facility (Facility) in 
Riverside County.

2. On September 5, 2024, the Discharger submitted a Report of Waste Discharge 
(ROWD) for updated WDRs and a name change for the Facility. Supplemental 
information was subsequently submitted on February 5, 2025.

3. The Facility and irrigation fields are located approximately 15 miles west of 
Blythe in Riverside County, Sections 16, 17, and 18, Township 7 South, Range 
20 East, Mount San Bernardino Base and Meridian. The Facility is located within 
a 1,720-acre area owned by the Discharger. The Facility’s location is also 
depicted on the map in Attachment B.

4. Regulatory coverage under this Order is strictly limited in scope to those waste 
discharges, activities and processes described and expressly authorized herein.

5. Pursuant to Water Code section 13264, subdivision (a), the Discharger is 
prohibited from initiating the discharge of new wastes (i.e., other than those 
described herein), or making material changes to the character, volume and 
timing of waste discharges authorized herein, without filing a new Report of 
Waste Discharge (ROWD) per Water Code section 13260. Failure to file a new 
ROWD before initiating material changes to the character, volume or timing of 
discharges authorized herein, shall constitute an independent violation of these 
WDRs.

6. This Order is also strictly limited in applicability to those individuals and/or entities 
specifically designated above as “Discharger,” subject only to the discretion to 
designate or substitute new parties in accordance with this Order.

Facility

7. The Facility is a wastewater treatment and disposal facility (WWTF) that provides 
sewage service to Ironwood State Prison (ISP). 



WASTE DISCHARGE REQUIREMENTS ORDER R7-2025-0015 2 
CALIFORNIA DEPARTMENT OF CORRECTIONS AND REHABILITATION 
IRONWOOD STATE PRISON WASTEWATER TREATMENT FACILITY 
RIVERSIDE COUNTY

GeoTracker ID: WDR100027546 
WDID: 7B330809001

8. The Discharger also owns the wastewater collection system for the Facility that is 
regulated separately by State Water Board Order 2022-0103-DWQ for Sanitary 
Sewer Systems.

9. Key Facility features and design elements include preliminary treatment, primary 
treatment, secondary treatment, disinfection, effluent disposal, solids handling, 
and backup power.

10. The Facility is located at 19025 Wiley’s Well Road, Blythe, CA 92225. 

11. The Discharger produces its domestic water supply from six (6) on-site supply 
wells (two wells are currently inactive). Groundwater at the site is high in fluoride, 
arsenic, iron, and total dissolved solids. The Discharger operates an on-site 
water treatment plant (WTP), which has three (3) reverse osmosis (RO) units and 
two (2) activated aluminum units (AAU) to provide water treatment for domestic 
water supply.1 In addition, there are five (5) cooling towers used for temperature 
control at the Facility. 

12. The Facility has a secondary treatment design capacity of 2.70 million gallons 
per day (MGD). The process flow is shown in Figure 2, made part of this Order 
by reference. The treatment system consists of the following processes:

a. Preliminary Treatment: ISP and Chuckawalla Valley State Prison (CVSP) 
each have its own headworks. The CVSP headworks is located within the 
Facility and the ISP headworks is located northeast of ISP. Effluent from 
the CVSP and ISP headworks comingle at the Facility at the influent 
splitter box located near the oxidation ditch. The ISP headworks consist of 
a grinder with perforated plate screen with an integral auger and 
washer/compactor. The bypass channel has a mechanically cleaned bar 
screen with a separate washer/compactor that is only used during high 
flows or when maintenance is required on the other screen. The screens 
remove debris from the wastewater to protect downstream equipment and 
prevent debris from getting into the wastewater treatment facility sludge. 

1 The waste streams from the RO and AAU processes were previously discharged to 
two (2) lined brine storage ponds. Because these waste streams were considered 
“Designated Waste” for the purposes of Water Code section 13173, they were required 
to be discharged to lined surface impoundments regulated under California Code of 
Regulations, title 27, section 20005 et seq. (Title 27). In lieu of compliance with Title 27 
prescriptive standards, the Discharger elected to blend these waste streams with the 
Facility’s treated effluent. The brine ponds were thereafter decommissioned.



WASTE DISCHARGE REQUIREMENTS ORDER R7-2025-0015 3 
CALIFORNIA DEPARTMENT OF CORRECTIONS AND REHABILITATION 
IRONWOOD STATE PRISON WASTEWATER TREATMENT FACILITY 
RIVERSIDE COUNTY

GeoTracker ID: WDR100027546 
WDID: 7B330809001

Directly downstream of the ISP screens are the ISP influent pumps, which 
force influent flow from the headworks through a flowmeter through two 
parallel force mains to the oxidation ditch influent splitter box. The CVSP 
headworks are set up similarly to ISP headworks. CVSP’s headworks has 
two mechanical screens, each with its own washer/compactor. The CVSP 
pumps are also directly downstream of the screens and pump influent 
from the CVSP headworks through a flow meter and into the oxidation 
ditch influent splitter box. CVSP has closed and only minimal wastewater 
from the WWTF office restrooms and the nearby fire station restrooms 
flows through CVSP headworks.

b. Primary Treatment: Effluent from the influent splitter box then goes 
through two carousel oxidation ditches that operate in parallel. The 
oxidation ditches contain alternating oxic and anoxic zones. The oxidation 
ditches provide biological nutrient removal as well as 
nitrification/denitrification to remove nitrogen from wastewater. Each 
oxidation ditch has an effluent structure that allows the flow to leave the 
ditch. From each effluent structure, the mixed liquor goes to a secondary 
splitter box.

c. Secondary Treatment: The secondary splitter box splits the mixed liquor 
from the oxidation ditch between four secondary clarifiers. The secondary 
clarifiers provide settling, thickening, and solids removal. Sludge that 
accumulates at the bottom of the clarifier is either sent to the oxidation 
ditch as return activated sludge (RAS) or wasted to the digester as waste 
activated sludge (WAS). The secondary clarifier effluent goes over the 
weirs and then to the chlorine contact basin.

d. Disinfection: The waste streams from the RO, AAU, and cooling tower 
processes are combined and piped to the head of the chlorine contact 
basin where the waste streams are comingled with secondary treated 
domestic wastewater. The chlorine contact basin provides disinfection with 
sodium hypochlorite. 

e. Solids Handling: WAS from the secondary clarifiers is digested in an 
aerobic digester prior to being discharged to four sludge drying beds. The 
dried sludge is placed on a concrete lined sludge storage pad with runoff 
containment. Aged sludge is stored on the north side of the Facility for 
eventual removal by a legally permitted biosolids hauling contractor. 

f. Back-up power: Back-up power is available for all collection system pump 
stations. All pump stations have both duty and standby pumps. 



WASTE DISCHARGE REQUIREMENTS ORDER R7-2025-0015 4 
CALIFORNIA DEPARTMENT OF CORRECTIONS AND REHABILITATION 
IRONWOOD STATE PRISON WASTEWATER TREATMENT FACILITY 
RIVERSIDE COUNTY

GeoTracker ID: WDR100027546 
WDID: 7B330809001

13. Disinfected wastewater is then retained in evaporation/percolation unlined 
storage ponds. A portion of the disinfected wastewater is disposed of by 
percolation and evaporation in the storage ponds. From the storage ponds the 
final effluent is pumped to the spray fields where it is used to irrigate grass fields. 
The disposal area is 217 acres of land for irrigation. For the purposes of this 
Order, the three evaporation/percolation ponds and the irrigation fields are 
collectively referred to as the “Designated Disposal Area.”

14. The quantity of wastewater treated has declined from approximately 2.03 MGD in 
2000 to approximately 0.69 MGD in 2024. Since the closure of CVSP in October 
of 2024, the average quantity of wastewater treated is 0.51 MGD.

15. The Discharger’s Self-Monitoring Reports (SMRs) from January 2020 through 
December 2024 characterize the Facility influent as summarized in Table 1:

Table 1. Influent Characterization.

Constituent Units Average Maximum Minimum

cBOD5 mg/L 142 368 51

Total Suspended 
Solids (TSS) mg/L 136 390 12

16. The Facility has been regulated by the Colorado River Basin Water Board since 
construction in 1987. On February 20, 2007, the Board issued Time Schedule 
Order R7-2007-0041 (TSO) to address chronic violations of WDRs Order 93-016 
(1993 WDRs Order). Of particular concern was the Discharger’s management of 
the RO and AAU waste streams, which was considered a “Designated Waste” for 
the purposes of Water Code section 13173. The Discharger ultimately elected to 
blend these waste streams with the Facility’s treated effluent—thereby allowing 
the combined effluent to be land-applied rather than discharged to lined class II 
surface impoundments subject to California Code of Regulations, title 27, 
section 20005 et seq. (Title 27) prescriptive standards. The TSO was 
subsequently rescinded on August 2, 2018. 

Proposed Changes at Facility

17. Previously, the Facility was named Chuckawalla Valley State Prison (CVSP) 
Wastewater Treatment Facility and received wastewater flows from both CVSP



WASTE DISCHARGE REQUIREMENTS ORDER R7-2025-0015 5 
CALIFORNIA DEPARTMENT OF CORRECTIONS AND REHABILITATION 
IRONWOOD STATE PRISON WASTEWATER TREATMENT FACILITY 
RIVERSIDE COUNTY

GeoTracker ID: WDR100027546 
WDID: 7B330809001

and ISP. The Discharger closed CVSP on October 31, 2024 and only ISP 
remains open. 

18. Due to the closure of CVSP, the headworks for the closed prison is only used for 
the WWTF office restrooms and the nearby fire station restrooms. The collected 
wastewater from the CVSP comingles with the wastewater in the headworks of 
the ISP. The headworks for ISP will continue to operate at its previous capacity. 

19. As a result of the closure of CVSP, the estimated maximum flow is expected to 
decrease to approximately 0.706 MGD, based on the number of inmates at ISP.

20. Changes in the influent waste characterization are not currently anticipated. The 
Discharger’s ROWD does not identify discharges from industrial sources subject 
to federal categorical Pretreatment Standards into its collection system. The 
Discharger will be required to provide a routine assessment of its industrial 
discharges to determine whether a pretreatment program becomes necessary.

21. The Discharger’s Self-Monitoring Reports (SMRs) from January 2020 through 
December 2024 characterize the Facility effluent as summarized in Table 2:

Table 2. Effluent Characterization.

Constituent Units Average Maximum Minimum

Flow MGD 1.082 1.54 0.49

cBOD mg/L 0.6 8.5 ND3

TSS mg/L 2.1 5.0 ND

Settleable Solids ml/L ND ND ND

pH s.u. 7.4 7.8 6.6

TDS mg/L 990 1794 589.5

2 Since the closure of CVSP, the average flow is 0.51 MGD, the maximum flow is 0.52 
MGD, and the minimum flow is 0.49 MGD.

3 Non-Detect



WASTE DISCHARGE REQUIREMENTS ORDER R7-2025-0015 6 
CALIFORNIA DEPARTMENT OF CORRECTIONS AND REHABILITATION 
IRONWOOD STATE PRISON WASTEWATER TREATMENT FACILITY 
RIVERSIDE COUNTY

GeoTracker ID: WDR100027546 
WDID: 7B330809001

Constituent Units Average Maximum Minimum

Sulfate mg/L 256 610 72

Fluoride mg/L 7.2 19 1.45

Nitrate as N mg/L 1.17 7.76 ND

Total Nitrogen mg/L 2.07 9.62 ND

Arsenic µg/L 31.6 95.7 ND

Total Coliform MPN/ 100 mL 364 2420 ND

Chlorine Residual mg/L 0.12 0.91 ND

General Site Conditions

22. The site elevation is approximately 450 feet above sea level. The site is on a 
north sloping alluvial plain. Typical surface elevations range from 440 to 460 feet 
above sea level.

23. There are no surface waters in the vicinity of the Facility. Stormwater runoff in the 
region flows to the northeast to the depression known as Ford Dry Lake.

24. A soils investigation performed in May 2010 reports that soils range from poorly 
graded sand to silt. Field saturation percentage ranged from 4.9 to fully 
saturated. Saturated hydraulic conductivity ranged from 1.1x10-5 to 5.3x10-8 
cm/s. Hydraulic conductivity of soil at field water content ranged from 1.1x10-5 to 
1.1x10-11 cm/s.

25. The site is located in a seismically active desert region.

26. Based on data from the nearest weather station (BLYTHE CAA AIRPORT), the 
Facility has an annual average precipitation of 3.55 inches, and a mean pan 
evaporation of 71.4 inches per year.

27. According to National Oceanic and Atmospheric Administration (NOAA) 
Precipitation Frequency Atlas 14, Vol. 6 (rev. 2014), 100-year and 1,000-year, 



WASTE DISCHARGE REQUIREMENTS ORDER R7-2025-0015 7 
CALIFORNIA DEPARTMENT OF CORRECTIONS AND REHABILITATION 
IRONWOOD STATE PRISON WASTEWATER TREATMENT FACILITY 
RIVERSIDE COUNTY

GeoTracker ID: WDR100027546 
WDID: 7B330809001

24-hour rainfall events are estimated to result in 3.92 and 6.06 inches of 
precipitation, respectively.4

28. According to the Federal Emergency Management Agency’s (FEMA) Flood 
Insurance Rate Map (https://msc.fema.gov/portal), the Facility is not located 
within a 100-year floodplain.

29. Land uses in the vicinity include industrial and recreational uses.

30. There are six (6) on-site domestic wells located at distances ranging from 
approximately 3,000 feet to 8,700 feet from the evaporation/percolation ponds. 